

1025 Turbine Parts List

January 1, 2008

| Diagram # | Part # | Description | Quantity |
|----------------------|---------|--|----------|
| 1 | A4814 | Front plate | 1 |
| 2 | A4029 | Switch & Plate | 1 |
| 3 | A4028 | Power cord 8' | 1 |
| 4 | TC1038 | IEC 320 male computer plug | 1 |
| 5 | A4318 | Green grounding screw | 1 |
| 6 | A4318 | 6-32 x 1/2" phill pan m/s plated | 11 |
| 7 | A4307 | 6-32 Hex M/S nuts, plated | 9 |
| 8 | A4179 | Wire terminal | 2 |
| 9 | A4991 | 6" piece of Black wire, 14 AWG | 1 |
| 10 | A4178 | Ground terminal - Large Eye | 1 |
| 11 | A4180 | Ground terminal - Small Eye Connector | 1 |
| 12 | A4999 | 6" piece of grounding wire, 14 AWG | 2 |
| 13 | A4350 | 1/4" x 20 x 2 3/4" full thread hex | 4 |
| 14 | A4308 | 1/4" x 20 Hex Nuts | 19 |
| 15 | A4349 | 1/4" x 20 length 7/8 hex | 3 |
| 16 | A4176 | Spliced rubber gasket | 1 |
| 17 | A4371 | Bolt 1/4 x 20 x 3 1/4 half thread hex | 3 |
| 18 | A4174 | 4 stage, 5.7" tangential motor | 1 |
| 19 | A4756 | Male Turbine adapter | 1 |
| 20 | A7537 | Female air bleed Adapter | 1 |
| 21 | A4815 | Housing/cover | 1 |
| 22 | A4177 | Hose clamp size 28-1/2" | 2 |
| 23 | A4222 | Rubber hose, turbine exhaust | 1 |
| 24 | A4806 | Base | 1 |
| 25 | A4300 | 1/4" SAE Flat Washer, plated | 15 |
| 26 | A4320 | 1/4" x 20 x 1/2" Hex Bolt, plated | 12 |
| 27 | A4817SS | Case top | 1 |
| 28 | A4139 | Carrying handle | 1 |
| 29 | A4345 | 5/16" handle cap | 2 |
| 30 | A4169 | Filter element, 6 x 2 round | 2 |
| 31 | A4190 | Pre-filter 3/8" x 2 1/4" x 19" | 2 |
| 32 | A4181 | Round filter plate | 2 |
| 33 | A4310 | 1/4" x 20 cap nut plated | 4 |
| 34 | A2070B | Female Quick Connector | 3 |
| 42 | A2118 | 1/4" NPT X 1/4" Male hose barb. | 1 |
| 43 | A4857 | Vent Manifold | 1 |
| 44 | A5415 | Bleed hose 12" | 1 |
| 45 | A5414 | Hose clamp | 1 |
| 46 | A4367 | Handi-Hold mounting bolt | 1 |
| 47 | A4302 | Handi-Hold mounting washer | 1 |
| 48 | A5416 | Handi-Hold mounting block | 1 |
| 49 | A4315 | #8 X 3/8" HWH sheet metal screw | 2 |
| Hose Fittings | | | |
| 35 | ST2163 | 5/8" black alloy hose adapter (male) | 1 |
| 36 | A2069 | S.S. hose clip 15/16" O.D. | 2 |
| 37 | A2168 | S.S. hose clip 7/8" O.D. | 2 |
| 38 | A2155 | 5/8" brass air hose joiner | 1 |
| 39 | A2157 | 4 feet of flex hose, per foot | 4 |
| 40 | A2111B | 5/8" black alloy air hose adapter (male) | 1 |
| 41 | A2167 | 20 feet of air hose, per foot | 20 |